
 
IV Iron Replacement Therapy for Iron Deficiency Anemia 

in Pregnancy (2nd & 3rd Trimester) 
– OUTPATIENT ORDERS 

  
 

General 
      ALLERGY: _______________________________________________________________________________ 
     

Diagnosis (check all that apply): 
      O99.012 Anemia complicating pregnancy, second trimester       O99.013 Anemia complicating pregnancy, third trimester 
      D50.9  Iron deficiency anemia, unspecified    D50.8 Other Iron Deficiency Anemias   
   
      Metric Measurements:  Weight: ________ kilograms;   Height: ________ centimeters. 
      OK to start infusion on date ____________________ based on labs dated _______________________ 
      Number of weeks gestation at time of order ___________________ 
Laboratory 
      Ensure ordering provider to include/ attach a copy of current (within 30 days) lab results with this order set: 
 CBC, Iron Panel (Iron, Transferrin, % TRF) and Ferritin 
 

Nursing Orders 
      Hypersensitivity / Anaphylaxis Management for Outpatient Infusions / Desensitization Order-Set 
   *Note: epinephrine and methylprednisolone (Solu-medrol) are pregnancy category C* 
      Vital signs: baseline and every 30 minutes until discharge 
      Hold patient 30 minutes post-infusion to observe for any signs and symptoms of hypersensitivity reactions 
 

Hydration Orders 
      Sodium chloride 0.9% 500 mL IV x 1 bag at 500 mL/hour as needed to decrease vein discomfort 
 

Pre-Medications 
 Acetaminophen (Tylenol) 650 mg orally x 1 dose (Pregnancy Category C) 

      DiphenhydrAMINE (Benadryl) 25 mg  orally  IV x 1 dose (Pregnancy category B) 
      Other                                                                                                                                                        
 
 
Medication Orders 
     Iron Sucrose (Venofer) 
       Iron sucrose 200 mg in sodium chloride 0.9% 100 mL IV over 30 minutes once a week x 5 doses 
 
      Iron sucrose 200 mg in sodium chloride 0.9% 100 mL IV over 30 minutes twice a week x 5 doses 
 
      Other                                                                                                                                                        
 
 
 
MD Print name _________________________________        MD Contact #: _________________________________  

MD Signature _________________________________     

DATE ______/______/________   TIME ______:______ 

 
Reviewed: 05/2025 

Patient Name: 

Date of Birth: 
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